@\}9 CVC Testing Technology Co., Ltd.

Test Report No.: FCC2021-0035-RF3 Page 106 of 373

Band4-5MHz-16QAM-20175-25RB#0

2 Result Sampies: §D0000G

16.73 dBm 2403 dim 12968 104 df 536 d 547 df 684 48
[ R

15:43:00 171,200

Band4-5MHz-16QAM-20375-1RB#0

H . RS

15:43:28 1701000

Band4-5MHz-16QAM-20375-25RB#0

2 Result Sampies: §D0000G

17,40 dBm 2450 dim 720 c8 1.08 df 540 d8 .40 B 58 B
TR
- W 0

15:43:48 17012000

LTC-R-7101-EMC-FCC Part 27-A0
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Band4-10MHz-QPSK-20000-1RB#0

2 Result Sampies: §D0000G

18.73 dBm 1381 dim 5.10 d8 282 dA 46 il A58 d8 5.08 d8
. s

]
sl

14:00:08 17.11.2000

Band4-10MHz-QPSK-20000-50RB#0

H . RS

2 Result Sampies: §D0000G

17.73 dBm 2435 dim .56 08 258 48 47048 560 df £18 48
P

14:00:28 17.11.2000

Band4-10MHz-QPSK-20175-1RB#0

H R

L] 1 L : L -
U175 e Mean Par + 20.00 8
T hesult Samptes: 1000000

15.15 dBm 13.58 dim A83c8 .78 d a54d8 [EITT] [F]
o U

14:00:80 17.11.200

LTC-R-7101-EMC-FCC Part 27-A0
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Band4-10MHz-QPSK-20175-50RB#0

2 Result Sampies: §D0000G

17.72 dBm 2437 dim .56 08 256 df 460 df 550 d8 £.10 48
o DR 0

401010 171000

Band4-10MHz-QPSK-20350-1RB#0

1 ! L] | RS -
GiTseE Hean P - DI E8
2 Result Sampies: §D0000G

18.87 dBm 1355 dim 5.11d8 270 48 a70d8 A58 d8 5.08 d8
P

40103 1T.a1.000

Band4-10MHz-QPSK-20350-50RB#0

1 ! L] | RS -
GiTseE Hean P - DI E8
2 Result Sampies: §D0000G

18.14 dBm 2472 dim 558 cB 248 d [T 445 dB .08 08
e DR 0 U0

14:01:83 1T.a1.000

LTC-R-7101-EMC-FCC Part 27-A0
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Band4-10MHz-16 QAM-20000-1RB#0

2 Result Sampies: §D0000G

17.95 dBm 2401 dim £.05 d8 1.6 df S44dl 588 50048
. s

i

14:00:15 17.11.2000

Band4-10MHz-16QAM-20000-50RB#0

H . RS

2 Result Sampies: §D0000G

16.71 dBm 2405 dim 1388 1.08 dif 535 538 df 1.00 &8
e DR 5 UV
14:00:38 17.11.2001

Band4-10MHz-16QAM-20175-1RB#0

L] 1 L : L -
U175 e Mean Par + 20.00 8
T hesult Samptes: 1000000

18.28 dBm 2408 dim 5.80 c8 104 df 530 d8 590 d8 576 48

14:01:00 17.21.2000

LTC-R-7101-EMC-FCC Part 27-A0
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Band4-10MHz-16QAM-20175-50RB#0

H . RS

L] 1 L : L -
17328 b Mean Pur + D08
1 Result Sampies: 1000000

16.73 dBm 2431 dim 15868 1.06 df 530 d8 .36 df 1.00 &8
e EEEE o

401020 171,200

Band4-10MHz-16 QAM-20350-1RB#0

i | |
| |
180 ; T +
- I I
\ | |
" i
& i § T T
104 : + 1
it
! 1
18
e i E—— N | I 1 h W R L i | oo v 5
i fean P + 30,0045 |
2 Result Sampies: 000000

17.85 dBm 2404 dim £.20 d8 1.10 df 5544 . dfl £.1448
P

14:01:43 171,200

Band4-10MHz-16QAM-20350-50RB#0

1 ! L] | RS -
GiTseE Hean P - DI E8
2 Result Sampies: §D0000G

17.25 dBm 2471 dim TA5c8 112 d8 540 B .45 B 1.08 d8
T

14:02:08 171,200

LTC-R-7101-EMC-FCC Part 27-A0
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Band4-15MHz-QPSK-20025-1RB#0

H . RS

2 Result Sampies: §D0000G

18.70 dBm 1377 dim 5.06 68 28048 454 dl 456 d8 5.06 g8
o R 0L

14:17:16 171,000

Band4-15MHz-QPSK-20025-75RB#0

H . RS

2 Result Sampies: §D0000G

17.89 dBm 1358 dim £.08 d8 270 48 45048 562 df 550 48
e DR 5 U

14:17:38 1%.a1.000

Band4-15MHz-QPSK-20175-1RB#0

L] 1 L : L -
U175 e Mean Par + 20.00 8
T hesult Samptes: 1000000

1521 dBm 24.03 gim A83c8 280 48 [T 234 dB A.50 38

14:17:89 171,000

LTC-R-7101-EMC-FCC Part 27-A0
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Band4-15MHz-QPSK-20175-75RB#0

2 Result Sampies: §D0000G

17.50 dBm 2405 dim £.19d8 2148 di 476 d8 556 df 584 48
o R 0T

180018 1710000

Band4-15MHz-QPSK-20325-1RB#0

H . RS

2 Result Sampies: §D0000G

18.40 dBm 1345 dim 5.00 d8 2148 di 46 il A58 d8 5.06 g8
o U
18038 171000

Band4-15MHz-QPSK-20325-75RB#0

2 Result Sampies: §D0000G

17.93 dBm 2408 dim 515 c8 258 df 478 d8 555 dB 5,86 38
e EEEE 5 U0

1088 17010000

LTC-R-7101-EMC-FCC Part 27-A0
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Band4-15MHz-16 QAM-20025-1RB#0

2 Result Sampies: §D0000G

17.94 dBm 1353 dim 5.59 08 104 dff 536 d S84 d 554 48
R

4:17:06 171,000

Band4-15MHz-16QAM-20025-75RB#0

2 Result Sampies: §D0000G

16.89 dBm 217 dim 1388 116 d8 S44dl .36 df 6.0 48
[

W7 171,200

Band4-15MHz-16QAM-20175-1RB#0

H R

L] 1 L : L -
U175 e Mean Par + 20.00 8
T hesult Samptes: 1000000

1843 dBm 2416 dim 373c8 1.00 df 53248 590 d8 574 38
e R 5 UL

:18:09 17.01.2000

LTC-R-7101-EMC-FCC Part 27-A0
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Band4-15MHz-16QAM-20175-75RB#0

L] 1 L : L -
17328 b Mean Pur + D08
1 Result Sampies: 1000000

16.92 dBm 2401 dim 13068 116 d8 5,40l .36 df [T
o .0

WY 1Tan.a0n

Band4-15MHz-16 QAM-20325-1RB#0

2 Result Sampies: §D0000G

17.45 dBm 1357 dim £.12d8 116 d8 58440 £10d8 62048
e EEEE o U0
1048 1710000

Band4-15MHz-16QAM-20325-75RB#0

2 Result Sampies: §D0000G

17.08 dBm 4.1 dim 15 c8 116 d 545 d .40 B .50 B
T
ey D UL

W80T 1T.a1.000

LTC-R-7101-EMC-FCC Part 27-A0
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Band4-20MHz-QPSK-20050-1RB#0

L] 1 L : L -
(AN Wean Par - 20,00 88
T Result Sampies: 1000000

18.60 dBm 1360 dim 5.00 8 174 d8 4584 435 d8 [ET0)
T
[

17:03:48 17.21.2001

Band4-20MHz-QPSK-20050-100RB#0

H . RS

1 1 1 Lo ek
O1726H: Mean Par « 20.00 48
2 Result Sampies: §D0000G

17.87 dBm 224 dim 637 d8 254 df 440 d8 521 d8 578 d8
P

17:04:08 17.21.2000

Band4-20MHz-QPSK-20175-1RB#0

H R

L] 1 L : L -
U175 e Mean Par + 20.00 8
T hesult Samptes: 1000000

15.09 dBm 1351 dim A82cE .78 d [T 47848 [FT]
P

e

1704039 171,200

LTC-R-7101-EMC-FCC Part 27-A0
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Band4-20MHz-QPSK-20175-100RB#0

H . RS

L] 1 L : L -
17328 b Mean Pur + D08
1 Result Sampies: 1000000

17.73 dBm 218 dim 544 08 2146 di 453 di 540 d8 5.5 g8
[

17:04:49 17.01.2000

Band4-20MHz-QPSK-20300-1RB#0

2 Result Sampies: §D0000G

1832 dBm 1334 dim 5.00 d8 2171 di 4584 452 d8 5,00 48
P

17:08:10 171,200

Band4-20MHz-QPSK-20300-100RB#0

17.64 dBm 442 dim 5.78 c8 2.50 di a54d8 544 dB £.06 08

17:08:30 17.11.2001

LTC-R-7101-EMC-FCC Part 27-A0
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Band4-20MHz-16 QAM-20050-1RB#0

H . RS

1E01 - t t t
S | |
o | |
1602 = % T 1
- et I |
1E 1 1
1504 : t +
i %
| I |

1 , T

2 Result Sampies: §D0000G

17.77 dBm 1373 dim 5.96 08 102 df 52848 582 d8 554 48
o EEEE 00

17:03:85 171200

Band4-20MHz-16QAM-20050-100RB#0

1 1 1 Lo ek
O1726H: Mean Par « 20.00 48
2 Result Sampies: §D0000G

1685 dBm 206 dBm 1.40 d8 1.10 df 5.20d [STTT] 6.5 08
o DR 5 U0

17:04:04  17.21.200

Band4-20MHz-16QAM-20175-1RB#0

H R

L] 1 L : L -
U175 e Mean Par + 20.00 8
T hesult Samptes: 1000000

18.26 dBm 2401 dim 375 c8 102 df 530 d8 572 d8 576 48

17:04:39 171,200

LTC-R-7101-EMC-FCC Part 27-A0
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Band4-20MHz-16QAM-20175-100RB#0

2 Result Sampies: §D0000G

16.83 dBm 2425 dim 146 08 110 48 [ETTT] .30 d8 6.5 d8
P

17:04:88 17.21.2000

Band4-20MHz-16 QAM-20300-1RB#0

2 Result Sampies: §D0000G

17.67 dBm 1376 dBm £.09 d8 112 df 562 d .00 df 508 d8
P

17:08:20 17.11.200

Band4-20MHz-16QAM-20300-100RB#0

16,76 dBm 2459 dim J53cE 112 d8 535 d 44 dB 104 g8
T

17:08:3 17.11.2001

LTC-R-7101-EMC-FCC Part 27-A0
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Band7-5MHz-QPSK-20775-1RB#0

2 Result Sampies: §D0000G

17.70 dBm 118 dim 4538 .70 d8 426 d 248 456 d8
o 0

20cah:aE 17.01.2000

Band7-5MHz-QPSK-20775-25RB#0

16.72 dBm 1150 dim 5.8 68 250 df A44dl 5.18d0 545 gl

20:50:06 17.11.2001

Band7-5MHz-QPSK-21100-1RB#0

17.54 dBm 2116 dim AEicE .78 d 435 d8 455 dB 4,68 3B

26:80:31 171,000

LTC-R-7101-EMC-FCC Part 27-A0
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Band7-5MHz-QPSK-21100-25RB#0

2 Result Sampies: §D0000G

16.72 dBm 1145 dim 57368 252 dif a4edn 517 d8 LA2 a8
e DR N UUND

20:80:82 171,000

Band7-5MHz-QPSK-21425-1RB#0

H . RS

L] 1 L : L -
O 15675 b Mean Pur + D08
1 Result Sampies: 1000000

17.58 dBm 1187 dBm 43068 258 48 158 di 420d8 4.30 48
w0

20:81:18 1T.a1.000

Band7-5MHz-QPSK-21425-25RB#0

L] 1 L : L -
O 15675 b Mean Pur + D08
1 Result Sampies: 1000000

17.11 dBém AT dim 337c8 246 d8 42248 234 dB 51048
R

20:81:3 1701000

LTC-R-7101-EMC-FCC Part 27-A0
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Band7-5MHz-16QAM-20775-1RB#0

L] 1 : L -
{0 15005 Gls Mean Par + 20.00 8
T hesult Samptes: 1000000

16.52 dBm 1110 d8m 55768 258 i 5002 547 d8 554 48
o DR AU

20486 171,200

Band7-5MHz-16QAM-20775-25RB#0

L] 1 L : L -
G 15028 b Mean Pur + D08
2 Result Sampies: 1000000

15.55 dBm 1235 dim £.50 d8 1.6 df [EITT] .16 d8 654 48
om0

20:80:16 17.11.2000

Band7-5MHz-16QAM-21100-1RB#0

2 Result Sampies: §D0000G

1637 dBm 2205 dim 5.68 o8 102 df 51048 .56 dB 5,68 48
R

20:80:42 17.01.200

LTC-R-7101-EMC-FCC Part 27-A0
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Band7-5MHz-16QAM-21100-25RB#0

2 Result Sampies: §D0000G

15.78 dBm 2245 dim 67108 104 df 5.16d8 02 df 618 48
e I AU

081008 171,000

Band7-5MHz-16QAM-21425-1RB#0

H . RS

L] 1 L : L -
O 15675 b Mean Pur + D08
1 Result Sampies: 1000000

16.73 dBm 11.50 dBm 51748 28648 456 il 5002 df 51648
e DR 0L

20:81:28 171000

Band7-5MHz-16QAM-21425-25RB#0

H R

S | | |

1E01 . T T =
| 1 | |

| |

1602 = T 1
- 1 | |
1€ - .
i |

|

L] 1 L : L -
O 15675 b Mean Pur + D08
1 Result Sampies: 1000000

16.29 dBm 2158 dim 529 c8 102 df 456 d8 572 d8 .08 48

20:81:48 171,000

LTC-R-7101-EMC-FCC Part 27-A0
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Band7-10MHz-QPSK-20800-1RB#0

H . RS

2 Result Sampies: §D0000G

17.73 dBm 1113 dim 445 08 .70 d8 [F7TT] 446 di 452 g8
P

n:00:87 1701000

Band7-10MHz-QPSK-20800-50RB#0

2 Result Sampies: §D0000G

16.28 dBm 1138 dim 61108 24440 44048 5.18d0 562 d8
o DR 0T

08017 1T.a1.000

Band7-10MHz-QPSK-21100-1RB#0

2 Result Sampies: §D0000G

17.51 dBm 1112 dim AT c8 .71 d8 [ETT] 466 dB AT2 48
P

kel 1T.a1.200

LTC-R-7101-EMC-FCC Part 27-A0



@
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Page 124 of 373

Band7-10MHz-QPSK-21100-50RB#0

H . RS

16.71 dBm 2181 dim

£.10 d8

A4 di

Sampies: §D0000G

440 d8 507 di 5.0 48

010002 171,200

o R AU

Band7-10MHz-QPSK-21400-1RB#0

16,69 dBm 2058 dBm

42908

254 di

Sampies: §D0000G

a0 1%.a1.000

403 dif 424d8 41248

T

Band7-10MHz-QPSK-21400-50RB#0

H R

16.53 dBm LLOG dBm

3.55 8

238 48

Sampies: §D0000G

418 d8 284 df 526 8

20010048 17212000

o DR 0

LTC-R-7101-EMC-FCC Part 27-A0
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Band7-10MHz-16 QAM-20800-1RB#0

H . RS

2 Result Sampies: §D0000G

16.64 dBm 2115 dm 55168 100 df 5.10d8 547 d8 552 d8
P

:09:07 171,200

Band7-10MHz-16QAM-20800-50RB#0

H . RS

2 Result Sampies: §D0000G

15.20 dBm 1128 dim 1.08 d8 1.00 df FXITT] . dfl 65448
o D 0N

00T 1%.a1.000

Band7-10MHz-16QAM-21100-1RB#0

H R

2 Result Sampies: §D0000G

16.59 dBm 1246 dim 357 c8 256 di 500 df 447 dB 552 48
T
e W o 0D

an:en:sd 1%.a1.200

LTC-R-7101-EMC-FCC Part 27-A0
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Band7-10MHz-16 QAM-21100-50RB#0

2 Result Sampies: §D0000G

15.66 dBm 1163 dim 697 d8 110 48 [ETTT] £12d8 662 d8
e DR 5

a:100id 1%an.a00

Band7-10MHz-16 QAM-21400-1RB#0

H . RS

2 Result Sampies: §D0000G

15.48 dBm 053 dBm 5.46 d8 1.6 df 500 df 535 5.4 d8
o DR 0V

010038 171,000

Band7-10MHz-16QAM-21400-50RB#0

1552 dBm 2116 dim 564 o8 1.06 di 500 df 582 d8 626 8

1M 1701000

LTC-R-7101-EMC-FCC Part 27-A0
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Band7-15MHz-QPSK-20825-1RB#0

H . RS

2 Result Sampies: §D0000G

2614 dBm 1475 dim 113508 148 i £70d8 Ba6di 57448
o 0

s 1701000

Band7-15MHz-QPSK-20825-75RB#0

18 1Tan.0n

Band7-15MHz-QPSK-21100-1RB#0

H R

2 Result Sampies: §D0000G

-15.98 dBm -14.65 dBm LLEHE) 166 df E£6 dB BAIdE 512 38
o DR 5 U0

A3 1Tan.0n

LTC-R-7101-EMC-FCC Part 27-A0
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Band7-15MHz-QPSK-21100-75RB#0

H . RS

A a8 MewTime X7 mi

= I i { | 1

e 1 | | |

1eot I —— : : : :

| | | | |

1E 3 \ i T

it i + +

1604 \' '

Y | |

18 T
15 — Misan Pur - 100068 |

2 Result Sampies: 000000

-15.58 dBm -14.02 dbm 115608 164 df E65 (XTI 564 d8
o DR 00T

A8 1Ta1.000

Band7-15MHz-QPSK-21375-1RB#0

a1y 1Ta1.000

Band7-15MHz-QPSK-21375-75RB#0

- A o8 Mew Tine X7 mi
| | | | | | | | |
| t t + ¢ t
| | | |
| | | |
180 '3 T T T
- I I | |
| | | |
1 1 1 1 1
| | |
\ |
1604 ol |
A a =
18 T T
\ |
G 15 o Misan Pur - 100068 |
2 Result Sampies: 000000

-15.94 gBm -14.44 dim 115008 170 d8 E70d8 [T 554 38
e DR 5

33 1T.a1.000

LTC-R-7101-EMC-FCC Part 27-A0




@\}9 CVC Testing Technology Co., Ltd.

Test Report No.: FCC2021-0035-RF3 Page 129 of 373

Band7-15MHz-16 QAM-20825-1RB#0

H . RS

2 Result Sampies: §D0000G

-26.14 dBm -14.85 dim 112868 168 df £58 di [ 472 d8
T

06 17010000

Band7-15MHz-16QAM-20825-75RB#0

A 1Tanen

Band7-15MHz-16QAM-21100-1RB#0

H R

2 Result Sampies: §D0000G

-15.98 dBm -13.58 dim 120008 166 df E66 BAIdE 266 d8
e DR 5L

4 1701000

LTC-R-7101-EMC-FCC Part 27-A0
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Band7-15MHz-16 QAM-21100-75RB#0

H . RS

=i | ] | | |
e | | | |

1E01 > t t t t
| § { | |

] | | |

Al 3 + T 1
- ! \ | |
1 i T T
1504 ot +
1

™ |

3007 171000

Band7-15MHz-16 QAM-21375-1RB#0

s s | | : 5 5 s s
| t t t t
i | |
180 '3 T +
- i I I
i | |
| | |
1 1 1 1
10 \ 4
LS 1 |
18 3 T
5 |
\ |

(N ean Por - 00088 |

2 Result Sampies: 000000

-15.53 dBm 1417 dim 117608 170 48 E72d8 A48 d 564 d8
P

ey 1Ta10n

Band7-15MHz-16QAM-21375-75RB#0

-15.94 gBm -13.58 dim 119608 168 df E70d8 BA5 574 38
]

e 1701000

LTC-R-7101-EMC-FCC Part 27-A0




@\}9 CVC Testing Technology Co., Ltd.

Test Report No.: FCC2021-0035-RF3 Page 131 of 373

Band7-20MHz-QPSK-20850-1RB#0

H . RS

2 Result Sampies: §D0000G

17.54 dBm 2108 dim 45508 2146 di 426 d8 4508 460 48
R

4418 1710000

Band7-20MHz-QPSK-20850-100RB#0

H . RS

2 Result Sampies: §D0000G

1616 dBm 1251 dim 63408 247 di 436 di 506 d8 5.64 48
o R0

¥ 1701000

Band7-20MHz-QPSK-21100-1RB#0

2 Result Sampies: §D0000G

18.27 dBm 21253 dim 436 c8 168 df 428d8 A52di ]
A
[

48002 1701000

LTC-R-7101-EMC-FCC Part 27-A0
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Band7-20MHz-QPSK-21100-100RB#0

H . RS

17.05 dBm

1351 dim

647 08

Sampies: §D0000G

250 di 448d0 530 dif

s 1T.a1.000

o

Band7-20MHz-QPSK-21350-1RB#0

17.72 dBm

1158 dim

356 08

Sampies: §D0000G

256 dif 162 di 183 di

:48:43 1701200

. ]

Band7-20MHz-QPSK-21350-100RB#0

16.13 dBm

EL31 dim

£.18 8

a0 1701200

LTC-R-7101-EMC-FCC Part 27-A0
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Band7-20MHz-16 QAM-20850-1RB#0

H . RS

16.85 dBm

1128 dim

5.44 08

2154 dif

Sampies: §D0000G

458 d 513 dif .44 48

e 1701000

o DR AU

Band7-20MHz-16QAM-20850-100RB#0

H . RS

7.4 08

1106 df

Sampies: §D0000G

518 di 16 il &6 d8

oY 1Ta1.000

e EEEE 50

Band7-20MHz-16QAM-21100-1RB#0

17.48 dBm

549 o8

4812 1Ta1.000

LTC-R-7101-EMC-FCC Part 27-A0
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Band7-20MHz-16QAM-21100-100RB#0

H . RS

2 Result Sampies: §D0000G

16.09 dBm 1342 dim 1338 102 df S18d8 16 df 128
o DR 0

s 1%an.20n

Band7-20MHz-16 QAM-21350-1RB#0

H . RS

2 Result Sampies: §D0000G

17.06 dBm 11.75 dm 455 08 102 df 43840 A6 d A1) d8
o 0

:48:83 171000

Band7-20MHz-16QAM-21350-100RB#0

H R

1534 dBm 2115 dim 691 c8 104 df 5.08 df £.00 d8 £50 48

a1l 1%a1.200

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-1.4MHz-QPSK-131979-1RB#0

H . RS

2 Result Sampies: §D0000G

15.63 dBm 051 dBm 52868 174 d8 a7di 510 d8 5.34 48
. EEEm

1783 %1200

Band66-1.4MHz-QPSK-131979-6RB#0

H . RS

2 Result Sampies: §D0000G

15.51 dBm 2200 dBm 648 08 284 453 di 556 df 550 48
P

17:10:40  18.11.2000

Band66-1.4MHz-QPSK-132322-1RB#0

H R

2 Result Sampies: §D0000G

15.72 dBm 1.00 gim 329c8 .78 d a78dn 12 d8 5.26 48
o 0

17:18:00 191,200

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-1.4MHz-QPSK-132322-6RB#0

17:18:18 1812000

Band66-1.4MHz-QPSK-132665-1RB#0

2 Result Sampies: §D0000G

15.76 dBm 063 dBm 457 08 2146 di 442 di 47048 [T
o R0

17837 1hal.a0n

Band66-1.4MHz-QPSK-132665-6RB#0

H R

2 Result Sampies: §D0000G

15.74 dBm 1.08 gm 335c8 286 dB 452d8 504 dB 5.26 48
o DR 0

17:19:88  1%.a1.200

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-1.4MHz-16QAM-131979-1RB#0

H . RS

2 Result Sampies: §D0000G

14.56 dBm 053 dBm 637 d8 130 48 S44dl £16dd &3040
e DR 0

1780 1hal20n

Band66-1.4MHz-16QAM-131979-6RB#0

2 Result Sampies: §D0000G

14.54 dBm 1180 dBm 13508 130 48 5,46 dl .46 di £5048
o R0

17:18:48 18012000

Band66-1.4MHz-16QAM-132322-1RB#0

2 Result Sampies: §D0000G

14.63 dBm 1.07 gim 544 8 118 df 548 d8 E16d8 636 d8
WAL
e DN oD

17:18:08 181,200

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-1.4MHz-16QAM-132322-6RB#0

H . RS

2 Result Sampies: §D0000G

14.88 dBm 2115 dm 1.26 68 136 df 552 d 653 &5 48
o R0

17837 hal.20n

Band66-1.4MHz-16QAM-132665-1RB#0

=1 t t t

o S | |

| ~ | |

1602 = % T 1
- o] | |
1E 1 1
1504 J ' +
%

! 1

170180046 19.11.2000

Band66-1.4MHz-16QAM-132665-6RB#0

2 Result Sampies: §D0000G

14.76 dBm 1.37 gim 651 8 124 di 530 d8 02 df £33 48
e N 50D

17:20:04 19.11.2000

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-3MHz-QPSK-131987-1RB#0

H . RS

2 Result Sampies: §D0000G

15.63 dBm 11.03 dBm 541 68 284 478d8 516 d 536 d8
o DR 0

17:35:04 181,200

Band66-3MHz-QPSK-131987-15RB#0

H . RS

2 Result Sampies: §D0000G

15.43 dBm 2203 dim [ 270 48 453 di 566 df £18 48
P

17:3%:0 a0

Band66-3MHz-QPSK-132322-1RB#0

H R

2 Result Sampies: §D0000G

15.45 dBm 2055 dBm 5.45 08 184 dB 417 dB 526 dB 544 48
O

17:33:41 1ha1.200

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-3MHz-QPSK-132322-15RB#0

2 Result Sampies: §D0000G

15.86 dBm 1131 dim 646 d8 2146 di 478d8 558 df 606 g8
o DS

17:30:89 %1200

Band66-3MHz-QPSK-132657-1RB#0

H . RS

2 Result Sampies: §D0000G

1601 dBm 1117 éBm 51748 174 d8 454 dl A58 d8 51448
o

17:M018 1812000

Band66-3MHz-QPSK-132657-15RB#0

H R

2 Result Sampies: §D0000G

15.50 dBm 167 aim 387 c8 2.70 d8 456 d8 520 d8 552 48
]
e W 5

1703 181,200

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-3MHz-16QAM-131987-1RB#0

2 Result Sampies: §D0000G

14.78 dBm 11.10 &Bm 6328 110 48 5,46 dl .06 df £3648
[

17:33:12 1hal.20n

Band66-3MHz-16QAM-131987-15RB#0

2 Result Sampies: §D0000G

14,46 dBm 22.01 dim 13558 11448 54848 [y 110 g8
o DR 0

17:33:30 1%a1.200

Band66-3MHz-16QAM-132322-1RB#0

1455 dBm 1.00 gim 543 c8 1.08 df 548 d8 .14 dB £33 48

17308 a0

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-3MHz-16QAM-132322-15RB#0

H . RS

2 Result Sampies: §D0000G

14.89 dBm 1135 dim 15068 130 48 552 d8 .56 df 11448
o

A7:34:00 19.11.2000

Band66-3MHz-16QAM-132657-1RB#0

2 Result Sampies: §D0000G

14.98 dBm 1125 dBm 630 08 118 48 5544 £10d8 £3648
P

1730 1hal.20n

Band66-3MHz-16QAM-132657-15RB#0

H R

2 Result Sampies: §D0000G

14.59 dBm 1,52 aim 574c8 118 df 53248 £16 08 652 48
AL
e DN oD

17:3048 101,200

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-5MHz-QPSK-131997-1RB#0

H . RS

2 Result Sampies: §D0000G

15.59 dBm 2054 dBm 53508 282 dA 45048 520 d8 53448
o EEEE 5

@381 1haL.000

Band66-5MHz-QPSK-131997-25RB#0

2 Result Sampies: §D0000G

15.50 dBm 11.50 dBm 63908 2162 df 476 d8 556 df 550 d8
R

22:40:10 191,200

Band66-5MHz-QPSK-132322-1RB#0

H R

22:40:31 181,200

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-5MHz-QPSK-132322-25RB#0

2 Result Sampies: §D0000G

15.76 dBm 2215 dBm 643 08 256 df a7di 550 d8 550 48
P

22:40:49  19.11.2000

Band66-5MHz-QPSK-132647-1RB#0

H . RS

2 Result Sampies: §D0000G

1662 dBm 1166 dBm 5.05 08 28048 A£di 450 d8 5.00 48
o DR 00

22:41:09 19.11.2000

Band66-5MHz-QPSK-132647-25RB#0

H R

2 Result Sampies: §D0000G

16.00 dBm 157 gim 387 c8 162 4B 458 d8 524 dB 5.56 d8
O]
[

22:41:38 191,200

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-5MHz-16QAM-131997-1RB#0

2 Result Sampies: §D0000G

14.66 dBm 11.02 éBm 63608 108 df S44dl £12d8 &3040
P

22:40:01 19.11.2000

Band66-5MHz-16QAM-131997-25RB#0

2 Result Sampies: §D0000G

14.50 dBm 11.78 dBm 12868 110 48 5,46 dl .46 di &2 48
T

22:40:19 191,200

Band66-5MHz-16QAM-132322-1RB#0

2 Result Sampies: §D0000G

14.18 dBm D52 aBm 543 c8 1.08 df 556 E16d8 638 48
e R 50D

22:40:40 19.01.2000

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-5MHz-16QAM-132322-25RB#0

2 Result Sampies: §D0000G

14.78 dBm 2203 dim 1.4 68 112 df 5,46 dl .46 di &2 48
T

22:40:58 19.11.2001

Band66-5MHz-16QAM-132647-1RB#0

H . RS

a1l 1911200

Band66-5MHz-16QAM-132647-25RB#0

2 Result Sampies: §D0000G

15.07 dBm 153 dim 581 c8 112 d8 530 d8 16 d8 £52d8
o EEEE 500

24137 1ha1.000
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@\}9 CVC Testing Technology Co., Ltd.

Test Report No.: FCC2021-0035-RF3 Page 147 of 373

Band66-10MHz-QPSK-132022-1RB#0

H . RS

2 Result Sampies: §D0000G

14.73 dBm 005 dBm 53668 28048 453 di 5,06 5.3 48
[

WM 18100

Band66-10MHz-QPSK-132022-50RB#0

H . RS

2 Result Sampies: §D0000G

16.14 dBm 1155 dim £.45 08 252 dif 45448 534 d S a8
[

22:85:13 %1000

Band66-10MHz-QPSK-132322-1RB#0

H R

2 Result Sampies: §D0000G

13.53 dBm 13.24 dm 340 c8 286 dB 45048 524 dB 534 38
AL
[

22:88:38 1h.a1.000

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-10MHz-QPSK-132322-50RB#0

2 Result Sampies: §D0000G

15.44 dBm 2114 dim 67108 257 di 454 dl 552 d8 £.10 48
o R0

22:85:83 1ha1.000

Band66-10MHz-QPSK-132622-1RB#0

H . RS

2 Result Sampies: §D0000G

17.45 dBm 1195 dBm 43408 2171 di 434d0 a52dl 460 48
P

22:86:13 1811000

Band66-10MHz-QPSK-132622-50RB#0

H R

2 Result Sampies: §D0000G

1675 dBm AT dim 5.66 o8 258 df 435 d8 500 di .40 38
A
[

W8 hanen

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-10MHz-16QAM-132022-1RB#0

2 Result Sampies: §D0000G

13.84 dBm 2016 dBm 6328 1.08 dif 556 dl 180 &8 48
T

22:85:04 1%.11.2001

Band66-10MHz-16QAM-132022-50RB#0

H . RS

2 Result Sampies: §D0000G

15.11 dBm 2111 dim 71068 108 df 530 d8 [STTT] 678 d8
[ R

2:885:00 11000

Band66-10MHz-16QAM-132322-1RB#0

H R

2 Result Sampies: §D0000G

1297 dBm 13.31 dim 534 c8 1.04 B 556 .14 dB I8 48
WAL
[

228544 10012000

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-10MHz-16QAM-132322-50RB#0

H . RS

2 Result Sampies: §D0000G

14.45 dBm 1185 dBm 74508 1.6 df 535 538 df 1.00 &8
[

2:84:00 181,200

Band66-10MHz-16QAM-132622-1RB#0

H . RS

2 Result Sampies: §D0000G

1639 dBm 2205 dim 5.66 08 11448 5388 56048 564 48
e
e W o

860 181000

Band66-10MHz-16QAM-132622-50RB#0

H R

2 Result Sampies: §D0000G

15.79 dBm 1144 dgim GE3 B 1.10 d 51248 594 di £.36 48
o DR 05D

8640 1901200

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-15MHz-QPSK-132047-1RB#0

H . RS

2 Result Sampies: §D0000G

14.57 dBm 15.78 dBm 52168 282 dA 430 d8 5.18d0 518 d8
P

3:0e:1 bl

Band66-15MHz-QPSK-132047-75RB#0

H . RS

2 Result Sampies: §D0000G

16.98 dBm 118) dim 58408 2171 di 486 536 df 566 df
W
e DN o0

23:00:49 19.01.2000

Band66-15MHz-QPSK-132322-1RB#0

13.52 dBm 13.04 gim 322c8 282 d8 45048 518 dB 52048

2310010 181,200

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-15MHz-QPSK-132322-75RB#0

H . RS

2 Result Sampies: §D0000G

15.26 dBm 1156 dm 630 08 2148 di 430 d8 571dd 508 df
P

23:10:38 19.11.2000

Band66-15MHz-QPSK-132597-1RB#0

H . RS

2 Result Sampies: §D0000G

17.92 dBm 21147 dm 43408 176 di 442 di 460 d8 462 d8
P

23:10:48 19.11.2000

Band66-15MHz-QPSK-132597-75RB#0

2 Result Sampies: §D0000G

17.28 dBm 279 dim 350 c8 2.58 di 4248 504 dB 5.26 48
M
e W oD

23:11:06  19.11.2000

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-15MHz-16QAM-132047-1RB#0

2 Result Sampies: §D0000G

13.62 dBm 1584 dBm 62238 1.6 df 5,70 d £12d8 62048
P

3:00:40 19.01.200

Band66-15MHz-16QAM-132047-75RB#0

H . RS

2 Result Sampies: §D0000G

15.73 dBm 21184 dim 71168 122 di 5408 [STTT] 662 d8
P

23:00:88 19.11.2000

Band66-15MHz-16QAM-132322-1RB#0

2 Result Sampies: §D0000G

1252 dBm 13.16 dim 524 c8 1.10 d 572d8 E18d8 626 8
AL
e W s

23:10:19  19.11.2000

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-15MHz-16QAM-132322-75RB#0

H . RS

2 Result Sampies: §D0000G

14.28 dBm 11.75 dm 1488 130 48 5544 653 &5 48
P

23:10:37 1ha1.000

Band66-15MHz-16QAM-132597-1RB#0

H . RS

2 Result Sampies: §D0000G

16.98 dBm 1151 dim 55408 112 df 53840 556 df 5.64 48
e DR oS

23:10:87 1ha1.000

Band66-15MHz-16QAM-132597-75RB#0

1632 dBm 2174 dim 542 c8 122 d8 52048 594 di 1448

211018 1911200

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-20MHz-QPSK-132072-1RB#0

H . RS

L] 1 L : L -
(AN Wean Par - 20,00 88
T Result Sampies: 1000000

14.41 dBm 1558 dim 51748 28048 4584 5.0 d8 51848
[

3042 1812000

Band66-20MHz-QPSK-132072-100RB#0

H . RS

1 1 1 Lo ek
O1726H: Mean Par « 20.00 48
2 Result Sampies: §D0000G

17.12 dBm 1324 dim £.12d8 254 df [ETTT] 508 df 562 d8
P

23:29:00 191,200

Band66-20MHz-QPSK-132322-1RB#0

H R

2 Result Sampies: §D0000G

14.60 dBm 13.72 dim 312c8 282 d8 45048 508 di 516 8
AL
om0

fo i B
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Band66-20MHz-QPSK-132322-100RB#0

2 Result Sampies: §D0000G

15.30 dBm 2114 dim 684 08 250 48 4584 550 d8 61248
P

3040 1812000

Band66-20MHz-QPSK-132572-1RB#0

H . RS

13:29:89 181,000

Band66-20MHz-QPSK-132572-100RB#0

2 Result Sampies: §D0000G

17.74 dBm 1329 dim 3.56 c8 250 d 4.16.d8 482 dB 514 8
[

23:30:17 1%.a1.2001

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-20MHz-16QAM-132072-1RB#0

2 Result Sampies: §D0000G

13.48 dBm 1564 dim .16 08 1.6 df 5544 .08 df £18 48
[ T

a8 1haL.00

Band66-20MHz-16QAM-132072-100RB#0

L] 1 L : L -
b ] Mean Pur + D08
1 Result Sampies: 1000000

15.99 dBm 1320 dm 1.1 68 108 df 542d8 .08 df 662 d8
AL
[

23:39:09 191,200

Band66-20MHz-16QAM-132322-1RB#0

13.70 dBm 1950 dim 510 c8 256 di .86 dB 5.98 B S04 38

For il R

LTC-R-7101-EMC-FCC Part 27-A0
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Band66-20MHz-16QAM-132322-100RB#0

H . RS

2 Result Sampies: §D0000G

14.30 dBm 2215 dBm 18908 110 48 5348 A8 df 1.0 48
T

233048 19.01.2000

Band66-20MHz-16QAM-132572-1RB#0

L] 1 L : L -
bl ] Mean Pur + D08
1 Result Sampies: 1000000

16.59 dBm 1180 dBm 52168 108 df 436 di 520 d8 508 48
P

23:30:00 19.11.2001

Band66-20MHz-16QAM-132572-100RB#0

L] 1 L : L -
G177 G Wean Par - 20,00 88
2 Result Sampies: 1000000

1645 dBm 2315 dim 5.70 c8 104 df 454 d8 580 dB £2048

23:30:26 1%.11.2000

LTC-R-7101-EMC-FCC Part 27-A0
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5.3 OCCUPIED BANDWIDTH MEASUREMENT

5.3.1 Test Result

RB Occupied 26dB
Band Bandwidth | Modulation Channel Configuration Bandwidth Bandwidth Verdict
(MHz) (MHz)

Band4 1.4MHz QPSK 19957 6RB#0 1.095 1.265 PASS
Band4 1.4MHz QPSK 20175 6RB#0 1.085 1.230 PASS
Band4 1.4MHz QPSK 20393 6RB#0 1.087 1.255 PASS
Band4 1.4MHz 16QAM 19957 6RB#0 1.084 1.245 PASS
Band4 1.4MHz 16QAM 20175 6RB#0 1.083 1.240 PASS
Band4 1.4MHz 16QAM 20393 6RB#0 1.083 1.260 PASS
Band4 3MHz QPSK 19965 15RB#0 2.692 2.850 PASS
Band4 3MHz QPSK 20175 15RB#0 2.7 2.850 PASS
Band4 3MHz QPSK 20385 15RB#0 2.7 2.900 PASS
Band4 3MHz 16QAM 19965 15RB#0 2.694 2.870 PASS
Band4 3MHz 16QAM 20175 15RB#0 2.691 2.870 PASS
Band4 3MHz 16QAM 20385 15RB#0 2.695 2.890 PASS
Band4 5MHz QPSK 19975 25RB#0 4.505 4.830 PASS
Band4 5MHz QPSK 20175 25RB#0 4.496 4.800 PASS
Band4 5MHz QPSK 20375 25RB#0 4.503 4.810 PASS
Band4 5MHz 16QAM 19975 25RB#0 4.511 4.800 PASS
Band4 5MHz 16QAM 20175 25RB#0 4.502 4.790 PASS
Band4 5MHz 16QAM 20375 25RB#0 4.506 4.810 PASS
Band4 10MHz QPSK 20000 50RB#0 8.976 9.533 PASS
Band4 10MHz QPSK 20175 50RB#0 8.934 9.533 PASS
Band4 10MHz QPSK 20350 50RB#0 8.964 9.533 PASS
Band4 10MHz 16QAM 20000 50RB#0 8.958 9.533 PASS
Band4 10MHz 16QAM 20175 50RB#0 8.926 9.500 PASS
Band4 10MHz 16QAM 20350 50RB#0 8.961 9.533 PASS
Band4 15MHz QPSK 20025 75RB#0 13.42 14.250 PASS
Band4 15MHz QPSK 20175 75RB#0 13.378 14.250 PASS
Band4 15MHz QPSK 20325 75RB#0 13.417 14.300 PASS
Band4 15MHz 16QAM 20025 75RB#0 13.399 14.250 PASS
Band4 15MHz 16QAM 20175 75RB#0 13.381 14.250 PASS
Band4 15MHz 16QAM 20325 75RB#0 13.403 14.300 PASS
Band4 20MHz QPSK 20050 100RB#0 17.915 19.267 PASS
Band4 20MHz QPSK 20175 100RB#0 17.895 19.267 PASS
Band4 20MHz QPSK 20300 100RB#0 17.97 19.267 PASS
Band4 20MHz 16QAM 20050 100RB#0 17.889 19.267 PASS
Band4 20MHz 16QAM 20175 100RB#0 17.871 19.267 PASS
Band4 20MHz 16QAM 20300 100RB#0 17.986 19.333 PASS
Band7 5MHz QPSK 20775 25RB#0 4.491 4.940 PASS
Band7 5MHz QPSK 21100 25RB#0 4.502 4.820 PASS
Band7 5MHz QPSK 21425 25RB#0 4.494 4.790 PASS
Band7 5MHz 16QAM 20775 25RB#0 4.507 4.780 PASS
Band7 5MHz 16QAM 21100 25RB#0 4.51 4.780 PASS
Band7 5MHz 16QAM 21425 25RB#0 4.492 4.800 PASS
Band7 10MHz QPSK 20800 50RB#0 8.969 9.533 PASS
Band7 10MHz QPSK 21100 50RB#0 8.97 9.567 PASS
Band7 10MHz QPSK 21400 50RB#0 8.962 9.533 PASS

LTC-R-7101-EMC-FCC Part 27-A0
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Band7 10MHz 16QAM 20800 50RB#0 8.96 9.533 PASS
Band7 10MHz 16QAM 21100 50RB#0 8.971 9.533 PASS
Band7 10MHz 16QAM 21400 50RB#0 8.958 9.533 PASS
Band7 15MHz QPSK 20825 75RB#0 13.442 14.300 PASS
Band7 15MHz QPSK 21100 75RB#0 13.478 14.300 PASS
Band7 15MHz QPSK 21375 75RB#0 13.475 14.300 PASS
Band7 15MHz 16QAM 20825 75RB#0 13.445 14.300 PASS
Band7 15MHz 16QAM 21100 75RB#0 13.482 14.300 PASS
Band7 15MHz 16QAM 21375 75RB#0 13.468 14.300 PASS
Band7 20MHz QPSK 20850 100RB#0 18.059 19.333 PASS
Band7 20MHz QPSK 21100 100RB#0 18.036 19.333 PASS
Band7 20MHz QPSK 21350 100RB#0 18.033 19.267 PASS
Band7 20MHz 16QAM 20850 100RB#0 17.978 19.267 PASS
Band7 20MHz 16QAM 21100 100RB#0 18.024 19.333 PASS
Band7 20MHz 16QAM 21350 100RB#0 18.047 19.333 PASS
Band66 1.4MHz QPSK 131979 6RB#0 1.091 1.245 PASS
Band66 1.4MHz QPSK 132322 6RB#0 1.085 1.240 PASS
Band66 1.4MHz QPSK 132665 6RB#0 1.087 1.255 PASS
Band66 1.4MHz 16QAM 131979 6RB#0 1.084 1.245 PASS
Band66 1.4MHz 16QAM 132322 6RB#0 1.084 1.240 PASS
Band66 1.4MHz 16QAM 132665 6RB#0 1.083 1.255 PASS
Band66 3MHz QPSK 131987 15RB#0 2.695 2.870 PASS
Band66 3MHz QPSK 132322 15RB#0 2.693 2.880 PASS
Band66 3MHz QPSK 132657 15RB#0 2.703 2.890 PASS
Band66 3MHz 16QAM 131987 15RB#0 2.695 2.870 PASS
Band66 3MHz 16QAM 132322 15RB#0 2.691 2.880 PASS
Band66 3MHz 16QAM 132657 15RB#0 2.692 2.890 PASS
Band66 5MHz QPSK 131997 25RB#0 4.507 4.820 PASS
Band66 5MHz QPSK 132322 25RB#0 4.504 4.790 PASS
Band66 5MHz QPSK 132647 25RB#0 4.506 4.810 PASS
Band66 5MHz 16QAM 131997 25RB#0 4.518 4.800 PASS
Band66 5MHz 16QAM 132322 25RB#0 4.513 4.780 PASS
Band66 5MHz 16QAM 132647 25RB#0 4.507 4.790 PASS
Band66 10MHz QPSK 132022 50RB#0 8.972 9.533 PASS
Band66 10MHz QPSK 132322 50RB#0 8.949 9.533 PASS
Band66 10MHz QPSK 132622 50RB#0 8.959 9.533 PASS
Band66 10MHz 16QAM 132022 50RB#0 8.972 9.567 PASS
Band66 10MHz 16QAM 132322 50RB#0 8.943 9.533 PASS
Band66 10MHz 16QAM 132622 50RB#0 8.953 9.567 PASS
Band66 15MHz QPSK 132047 75RB#0 13.448 14.450 PASS
Band66 15MHz QPSK 132322 75RB#0 13.421 14.300 PASS
Band66 15MHz QPSK 132597 75RB#0 13.396 14.250 PASS
Band66 15MHz 16QAM 132047 75RB#0 13.407 14.250 PASS
Band66 15MHz 16QAM 132322 75RB#0 13.409 14.300 PASS
Band66 15MHz 16QAM 132597 75RB#0 13.402 14.250 PASS
Band66 20MHz QPSK 132072 100RB#0 17.896 19.267 PASS
Band66 20MHz QPSK 132322 100RB#0 17.982 19.333 PASS
Band66 20MHz QPSK 132572 100RB#0 17.871 19.267 PASS
Band66 20MHz 16QAM 132072 100RB#0 17.886 19.267 PASS
Band66 20MHz 16QAM 132322 100RB#0 17.974 19.267 PASS
Band66 20MHz 16QAM 132572 100RB#0 17.87 19.267 PASS
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